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Test Report Bl &

Number : TWNC00726902
iﬁf,”; 5
Applicant Hlﬁ?%ﬁﬂ: Sharkoon Technologies GmbH Date [ 11 : Sep 17,2018
Siemensstrasse 38,
35440 Linden, Germany.
Sample Description ﬁifﬁ[[[iai
One (1) group of submitted samples said to be :
P R e R e
Sample Description : SHARKOON SKILLER SGM2
Rih e
Date Sample Received : Sep 05, 2018
U1 T
Date Test Started 1 Sep 05, 2018
BEIERS 1
Test Conducted J[Z4Eh = :
As requested by the applicant, for details please refer to attached pages.
AN BRSPS
Conclusion:
i
Tested Samples Standard Result
e e AN
Tested component of submitted Restriction of Hazardous Substances (RoHS) Pass
samples ERUEE Fifi
?EU%?‘}[@ — As per applicant’s request with reference to
2011/65/EU {8k tﬁg;ljkéf%[&iﬁﬂfﬁ—ﬁ 2011/65/EU
Remark:
=

As requested by the applicant, only components shown in this report were tested for 2011/65/EU.
A R o B UF AR PR E) i 2011/65/EU [EHJEE -

Authorized by: Signed by:

On Behalf of Intertek Testing Sepr
7 fromasChee

Tawan Limited

Matt Wang Thomas Chou
Sr. Manager Manager
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Number : TWNC00726902

Test Conducted Jg[" [ :

XRF Screening Test
X GBI N FF'# i

With reference to IEC 62321-3-1:2013, cadmium (Cd), lead (Pb), mercury (Hg), chromium (Cr) and bromine (Br) were
measured by XRF spectroscopy. The further wet chemical tests will be conducted if necessary.

% 1EC 62321-3-1:2013 » I X4 A HUAIE FHK(C), 5i(Pb), F(HG), 55 (CrYEIR(Br) [ 4 B RHINEE - “EIpg A1 (-

SRS R

Test Result Summary JHZ45 5

XRF screening Chemical testing
X SHHRSETA T R [~
Tested Component (ppm) (ppm)
YEIERE 1<
Ll Element Result Cré Pb/Cd/Hg PBEE?/E,B DESE,
A% A + sy | P
* o g | ST R B
Cd ND -~
Pb ND -~
1 Black/translucent plastic top Hg ND --
cover Cr ND -
Br ND —
Cd ND -~
Pb ND --
. Hg ND --
2 Black plastic button cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND -~
3 Black/silvery plastic label cr ND —
Br ND —
Cd ND --
Pb ND -~
. Hg ND -~
4 | Black plastic pad cr ND —
Br ND —
Cd ND -~
Pb ND -~
. Hg ND --
5 | Translucent plastic inner frame cr ND —
Br ND —
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Number

TWNC00726902

XRF screening Chemical testing
X s A 2 A el
Tested Component (ppm) (ppm)
NI
R Element Result Crs* Pb/Cd/Hg | . ngafé;B/DpE;
S < 7 ~ JLED = RAHH = S
* % A TR | S g
Cd ND -
Pb ND -
. Hg ND --
6 | Black soft plastic pad cr ND —
Br ND —
Cd ND --
Pb ND --
. Hg ND -
7 | Silvery metal screw Cr 75 —
Br NA —
Cd ND --
Pb ND --
8 Transparent plastic sensor Hg ND --
cover Cr ND -
Br ND —
Cd ND -
Pb ND -
, Hg ND -
9 | Wheel - black rubber tire cr ND —
Br ND —
Cd ND -
Pb ND -
o Hg ND --
10 | Wheel - black plastic rim cr ND —
Br ND —
Cd ND --
Pb ND --
. Hg ND -
11 | Silvery metal frame cr ND —
Br NA —
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XRF screening Chemical testing
X SRS T R [~ SR
Tested Component (ppm) (ppm)
Y ZEEE[T 15
R Element Result Crs* Pb/Cd/Hg | . ngafé;B/DpE;
— < 7 < JLE = RAHH = S
* % A TR | S g
Cd ND --
Pb ND --
. Hg ND --
12 | Black plastic socket cr ND —
Br ND —
Cd ND --
Pb ND --
. Hg ND --
13 | Black plastic gear cr ND —
Br ND —
Cd ND --
Pb ND --
. ) Hg ND --
14 | Silvery metal pin cr ND —
Br NA —
Cd -- ND
Pb -- 6
PCBA (E257174) [The all
Hg -- ND
15 | tested components were C — ND
excluded] r
Br _ PBBs: ND
PBDEs: ND
Cd ND --
Pb ND --
. Hg ND --
16 | Sensor - black molding part cr ND —
Br ND —
Cd ND --
Pb ND --
. . . Hg ND --
17 | Switch - white plastic button cr ND —
Br ND —
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Number

gl

TWNC00726902

XRF screening Chemical testing
X%ﬁﬁ%%%ﬁ%ﬁﬂ% =il
Tested Component (ppm) (ppm)
SHESE b
R Element Result Crs* Pb/Cd/Hg | . ngafé;B/DpE;
_ - ” < JrE =t KA £
7% A | S g
Cd ND -~
Pb ND -~
. . . Hg ND --
18 | Switch - black plastic housing cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND -
19 | Switch - grey plastic base cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND --
20 | Switch - green plastic button cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND --
21 | Switch - red plastic button cr ND —
Br ND —
Cd ND --
Pb ND --
. Hg ND --
22 | LED - transparent molding part cr ND —
PBBs: ND
Br 1223 PBDEs: ND
Cd ND --
Pb ND --
. . Hg ND -
23 | LED - silvery metal pin Cr 311 —
Br NA —
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Number
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XRF screening

Chemical testing

X SRk ok %ﬁ gl =il
Tested Component (ppm) (ppm)
MR A
R Element Result cré* Pb/Cd/Hg | . g?ﬁg;%f;,
— < Ie < [2F |= RAHH = BN
* % A TR | S g
Cd ND -
Pb ND -
24 Capacitor - black/grey plastic Hg ND --
sleeve Cr 237 --
Br ND —
Cd ND -
Pb ND -
. , Hg ND -
25 | Capacitor - silvery metal can cr ND —
Br NA —
Cd ND -
Pb ND -
. Hg ND -
26 | Capacitor - black rubber seal cr ND —
Br ND —
Cd ND -
Velcro Pb ND —
27 | transparent/black/white plastic 29 mg — —
hook side r
Br ND —
Cd ND -
Pb ND -
. . Hg ND --
28 | Velcro - black fabric loop side cr ND —
Br ND —
Cd ND -
Pb ND -
Hg ND -
29 | USB plug - golden metal frame cr ND —
Br NA —
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XRF screening Chemical testing
X FPREEETA K %iiﬁ g [~ SRS
Tested Component (ppm) (ppm)
NI
R Element Result Crs* Pb/Cd/Hg | . ngafé;B/DpE;
_ - ” < JrE =t KA £
* % A TR | S g
Cd ND -
Pb ND -
. . Hg ND --
30 | USB plug - white plastic socket cr ND —
PBBs: ND
Br 977 PBDES: ND
Cd ND -
Pb ND --
. Hg ND --
31 | USB plug - golden metal pin cr ND —
Br NA —
Cd ND -
Pb ND --
. Hg ND -
32 | Black fabric sheath cr ND —
Br ND —
Cd ND -
Pb ND -
. Hg ND -
33 | Black core ring Cr 789 —
Br ND —
Cd ND -
Pb ND -
. Hg ND --
34 | Black cable insulator cr ND —
Br ND —
Cd ND -
Pb ND --
. Hg ND -
35 | Red cable jacket Cr ND —
Br ND —
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Number
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XRF screening Chemical testing
X sk ok %# il =il
Tested Component (ppm) (ppm)
Y ZEEE[T 15
R Element Result Crs* Pb/Cd/Hg | . ngafé;B/DpE;
S < 7 ~ JLED = RAHH = S
* % A TR | S g
Cd ND -
Pb ND -
. Hg ND --
36 | Green cable jacket cr ND —
Br ND —
Cd ND -
Pb ND --
: . Hg ND -
37 | White cable jacket Cr ND —
Br ND —
Cd ND -
Pb ND --
. Hg ND -
38 | Black cable jacket Cr ND —
Br ND —
Cd ND -
Pb ND -
. Hg ND -
39 | Silvery mylar Cr 178 —
Br ND —
Cd ND -
Pb ND -
. . Hg ND --
40 | Silvery metal wire shell Cr 1464 Negative
Br NA —
Cd ND -
Pb ND --
. Hg ND -
41 | Coppery metal wire Cr ND —
Br NA —
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Test Conducted Jg[" [ :

XRF screening Chemical testing
X SHHRRGET A L e =
Tested Component (ppm) (ppm)
SHISEF i
L Element Result Cré* pb/Cd/Hg | | BBS/PBDES
fu i G\E':%J . 4k Qx/ —‘/j pi{’j‘ﬁz}/ Pf?g
e S AL [Ff\JI:[ ‘J]Z[ ﬁj 7J< 3—%—% Fﬁf_
Cd ND --
Pb ND --
. . Hg ND --
42 | Black cable strain relief hood cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND --
43 | Black/white cable jacket Cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND --
44 | White plastic connector Cr ND —
Br ND —
Cd ND --
Pb ND --
. . Hg ND --
45 | Silvery metal pin of connector cr ND —
Br NA —
Cd ND --
Pb ND --
. Hg ND --
46 | Black heat shrinkable tube cr ND —
Br ND —
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Test Conducted J[IZ5["

FE

Remarks: ppm = Parts per million = mg/kg
e RNkl
ND = etected and pass the screened sample is found to be under detection limit of table II.
RS A, IR ‘ﬁ fib foz [%15”%4? IT p1f fERpep L
NA = Not applicable %" |
-- = Not tested 5
Negative = A negative test result indicated positive observation was not found at the time of test.

When the spot test showed a negative result, the boiling water extraction procedure

shall be used to verify the result.

A negative test result indicated positive observation was not found at the time of test.

A P U
Tl 3 v

gl

| R

A

) ff’n}'_ﬁ} e ey i A e I I

R ORE I BT -

- As per apphcant’s request, the Chromium VI (Cr®*) content of metal material was conducted spot

test only.
(ECE TRt o & TP TR 1 BRI E A |
- PCB assembly was ground nd rando ly selected

HITIFFRary st fie b Bpis = AVRUEGE S RS -
Pelny Hsiao/ Vita Fu

féﬁ( £ E o
of thst.
Responsibility of Chemist Ji#7 * E}

Date Sample Received fr;f}iﬁ[ﬂrﬁ FIHY
Test Period ir;f}iﬁ,iﬁui‘@ﬁ’[

Sep 05, 2018
Sep 05, 2018 to Sep 14, 2018

Table I: XRF »screenmg limits in mg/kg for regulated elements in various materials.
F A5 1 XEH&“@L‘S%’MH?* o T IEATETE AT [ Sk gty (mg/kg)

Element "'Polymer Materials Metallic Materials Composite Materials
% RO PR £ gprEr B O 1T
‘;‘E;(Cd) BL<70< X< 130 <0L BL<70< X< 130 <0OL BL<70< X< 150 <OL
,H 1 (Pb) BL <700 <X <1300 <0L BL <700 < X <1300 < OL BL < 500 < X <1500 < OL
< (Hg) BL <700 <X<1300=<0L BL <700 <X <1300 0L BL <500 < X <1500 = 0OL
é—lé‘, (Cr) BL < 700 < X BL < 700 < X BL < 500 < X
¥ (Br) BL < 300 < X NOt%%'LFJab'e BL < 250 < X
Remarks: mg/kg = MiIIigram per kilogram ppm
ﬁﬁjﬁéii TJ;? Y- =R
BL = Below Limit
[ AL
X = Inconclusive result
g\’li“éi‘—_’ﬁlflﬁ“%%
oL = ver Limit
ﬁ,'ﬂi:” TpglaL

Table II: Estimated detection limits in mg/kg for regulated elements in various matrices.

S I [l S A EEH S [EREE Y mg/kg)

Element Polymer Materials Metallic Materials Composite Materials
7k i .FA Pt ey & B e o7 f TR ET

5 (Cd) 50 70 70

5 (Pb) 100 200 200

= (Hg) 100 200 200

éﬁ‘, (Cr) 100 200 200
| <

¥ (Br) 200 Not %A\gélgcjable 200
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Test Conducted Jg[" [ :

Disclaimers:

|
The numerical test data of this XRF screening report is for reference purposes only due to the data variation incurred from
various factors as described in next paragraph. The applicant shall make its/his/her own judgment as to whether the
information provided in this XRF screening report is sufficient for its/his/her purposes.

IF=XRF itk ) (e (=38 V1 | POIEEEE N @ “Tu CFEPNRAVEEY o APATT (R TS F IR

[i%ﬂq FIi75T 'ﬁ'ig@&i‘ [iﬂﬁ»&ﬂ uaéiiﬂr% [i%ﬁlpj

The results shown in this XRF screening report will differ based on various factors, including but not limited to, the sample
size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber, metal, glass, ceramic
etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to obtain quantitative

data.
,Hq&{jﬁwiu Eﬂfgpﬁg&%%‘ ’*u Sl sk L/é%%ﬁ >t 2 IIE ﬂ@/\ﬁiﬁ ﬂkJ %i ﬁ? H ot m IfF ﬁgﬁwgiﬁﬁ“ﬁ%
(G 7: i“i%,i%l’%,_ SHWATY FRnL WO i’r%ifﬁ g
Chemical Test Method |~Z3[Z¢ 4%
Test Item Test Method Reporting Limit
HIZEEE! HES o B
With reference to IEC 62321-5: 2013, by microwave or acid '
Cadmium (Cd) Content digestion and determined by ICP-OES. 2 opM
58 24 IEC 62321 5: 2013 - 1| B PRI 1 40 B PP
VR O FEE R ST S R AT e
With refe ence to IEC 62321-5: 2013, by microwave or acid
Lead (Pb) Content digestion and determined by ICP- OES 2 bOm
i8] 4 IEC 62321-5: 2013 - 1| AEIE PRI ] Biff ! PP
R O r< BB RO *’i
With refe ence to IEC 62321-4:2013+AMD1:2017, by
Mercury (Hg) Content microwave or acid digestion and determined by ICP-OES. 2 opM
Frie 2% [EC 62321-4:2013+AMD1:2017 - || Bty P[] PP
[ iff?iﬂj" PR G R SR A T AT
With' reference to IEC 6’2321 7-2: 2017, organic solvent was
Chromium VI (Cr®*) Content used to dissolve or swell sample matrix, followed by alkaline
2 El digestion and determined by UV Vis Spectrophotometer. 8 ppm
(for nE -metal) 5% [EC 62321-7-2:2017 > I'] E*ﬁji Efiﬁ‘/ [E[l “ifJ{ i’?”rﬁa,
. = B F L A
Chrom'“”;\” (Cr*") Content  l\yjith reference to TEC 62321: 2008, by spot test. 1 ppm
(for nJiertel) %% 1EC 62321:2008 53 45Iff#B > I'JREHIEHE AT «
With reference to IEC 62321-6: 2015, by solvent extraction
and determined by GC-MS and further HPLC-DAD
Polybrominated Biphenyls (PBBs)|confirmation when necessary. 5 bpm
CRLIE = 24 TEC 62321 6: 2015 - || ﬁf 4 Ty B %nrprgw@'rf %; 2 PP
’ s MR Sy AT &=
,?,d ’ fo Eﬂ*] [FRAT TR A = AR 1 TR
With reference to IEC 62321-6: 2015, by solvent extraction
and determined by GC-MS and further HPLC-DAD
Polybrominated Diphenyl Ethers |confirmation when necessary. 5 ppm
(PBDES) 95 %% i w4 TEC 62321 6: 2015 - I')3 ﬁjﬁ' I G T EEF ¥ PP
‘ y B Syl AT T
? TR 0. P e bR I R B e
1
Remark : Reporting Limit = Quantitation limit of analyte in sample ]zt KPFI}IJ/ Rt IS
Uil
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Test Conducted Jg[" [ :

RoHS Limit RoHS [iEjifi

Number : TWNC00726902

Restricted Substances [5LF [$#17%

Limits [N

0.01% (100ppm)

Cadmium (Cd) content éﬁﬁﬁ%
Lead (Pb) content éf,ﬁ E!

0.1% (1000ppm)

Mercury (Hg) content EJ‘< ﬁ El

0.1% (1000ppm)

Chromium VI (Cr**) content  ff1 &I

F |

0.1% (1000ppm)

Polybrominated Biphenyls (PBBs) %35 J#%

0.1% (1000ppm)

Polybrominated Diphenyl Ethers (PBDEs) %i;{?’fﬁ%’ ik

0.1% (1000ppm)

The limits were quoted from Annex II of 2011/65/EU for homogeneous material.
IR A ) 2011/65/EU [ S SHSETRRTR ST E -
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U 2 Ogr
F[ L HEW

ntertek

ntertek
8

22/23
15 17/18/19
> 4
— a
ntertek ntertek ntertek
16 21 27/28
1111213114 24/25/26
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29/30/31 33 42 43/44/45

ntertek
32

ntertek
46

34/35/36/37/38/39/40/41

End of Report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Condiitions which can be obtained at our website: http://www.intertek-
twn.com/terms/ . Intertek’s responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source.
The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to
or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising
outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or
diistribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.
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